product name

Longlife by MTD 135-698-036 (1985) Lawn Tractor

Model: 135-698-036 (1985)

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Parts17

...
...
1
Ball Knob 1/4-20 Thd. MTD-720-0187

...
2
Compression Spring .30" O.D. x 1.00" Lg. MTD-732-0145

...
3
Brake Lockout Rod MTD-711-0742

...
4
L-Wash. 1/4" I.D. MTD-936-0329

...
5
Circuit Breaker MTD-753-0685

...
6
Truss Hd. Phil. Scr. #10 x 1/2" Lg. MTD-710-0351

...
7
Hex Bolt 5/16-18 x 1.25" Lg. MTD-710-0528

...
8
Ext. Spring .99" O.D. x 11.0" MTD-932-0307A

...
9
Hex Bolt 5/16-24 x .75" Lg.* MTD-710-0627

...
10
Bell-Wash. 5/16" I.D. MTD-736-0242

...
11
Rear Wheel Rim Only MTD-NA

...
xx
RIM ASSEMBLY (8.0 x 7.0 x .750) MTD-634-04369

...
xx
RIM ASSEMBLY (8.0 x 7.0 x .750) MTD-634-04369

...
xx
Rim Only-18 x 6.50 MTD-734-1133

...
xx
Rim Assembly MTD-634-0138

...
12
Rear Wheel Ass'y. Comp. MTD-NA

...
xx
Wheel Ass'y. Comp.-18 x 9.50 MTD-734-0817

...
xx
Wheel Ass'y. Comp.-18 x 8.50 MTD-734-0601

...
xx
Wheel Ass'y. Comp.-18 x 6.50 MTD-734-1132

...
xx
WHEEL ASSEMBLY MTD-634-0139

...
xx
Tire Only-18 x 9.50 MTD-734-0448

...
xx
Tire Only-18 x 8.50 MTD-734-0516

...
xx
Tire Only-18 x 6.50 MTD-734-0294

...
xx
Tire Only-16 x 6.50 MTD-734-0275

...
13
TUBELESS VALVE (Service Only) MTD-934-0255

...
14
Engine MTD-NA

...
15
Bushing (3 Speed Units) MTD-22550

...
16
Hex Nut 1/4-20 Thd. MTD-912-0287

...
17
Hx Wash Hd. Scr. 3/8-16 x 1.25" (B&S Engine) MTD-710-0502A

...
xx
Hex Wash. Hd. TT-Tap Scr. 5/16-18 x .88" Lg. (Tecumseh Engine) MTD-710-0650

...
18
Belt Guard Brkt. Ass'y. MTD-14643

...
20
HEX NUT 5/16-18 MTD-712-3010

...
21
Sq. Key 1/4" x 1/4" x 2.00" MTD-914-0114

...
22
Two Step Engine Pulley MTD-756-0373

...
23
Hex Bolt 5/16-18 x 5.25" Lg. MTD-710-0833

...
24
Fl-Wash. 7/16" I.D. x 1.25" O.D. x .180 MTD-736-0322

...
25
L-Wash. 7/16" I.D.* MTD-736-0171

...
26
Hex Bolt 7/16-20 x 1.50" Lg. MTD-710-0757

...
27
Hex Bolt 5/16-18 x 5.25"* MTD-710-0833

...
30
Drive Belt MTD-954-0266A

...
31
Transaxle Brace MTD-14653

...
32
Grip (Hand Brake) MTD-720-0143

...
33
Hill Holder Brake Handle MTD-747-0386

...
34
Brake Rod MTD-747-0385

...
35
Cotter Pin 3/32" Dia. x 1.0"* MTD-714-0111

...
36
Fl-Wash. .344" I.D. x .625" MTD-736-0204

...
37
Brake/Clutch Pedal Ass'y. MTD-14623

...
39
Lock Wash. 5/16" I.D. MTD-936-0119

...
40

...
41
Clutch Rod MTD-747-0390

...
42
Hex Bolt 5/16-18 x .75" Lg.* (5 Speed) MTD-710-0118

...
xx
SCREW 5/16-18 x 1.5 LG (3 Speed) MTD-710-0805A

...
43
Brake Lock and Handle Support Brkt. MTD-14634

...
44
Transaxle Complete MTD-NA

...
45
Ext. Spring .59n O.D. x 7 08" MTD-932-0413

...
46
Screw, 5/16-18 x .625 MTD-710-0604A

...
47
Hex Bolt 5/16-18 x 2.50"* MTD-710-0378

...
50
#4 Hi-Pro Key 3/32 x 5/8" Dia. MTD-914-0129

...
51
Belt Keeper (5 Speed) MTD-14631

...
xx
Belt Keeper (3 Speed) MTD-16344

...
53
Hex Bolt 3/8-16 x 1.50" Lg.* MTD-710-0344

...
54
Flat Idler Pulley 3/8" I.D. x 2.75 O.D. MTD-756-0225

...
55
Transaxle Pulley MTD-756-0374

...
56
L-Wash. 1/2" I.D.* MTD-736-0921


...
59
SPRING WASHER BELL MTD-736-0270

...
60
BOLT 1/4-28 X .625 GR8 MTD-710-0513A

...
61
Hex Nut 3/8-16 Thd.* MTD-712-0798

...
62
L-Wash. 3/8" I.D.* MTD-736-0169

...
63
Idler Brkt. Ass'y MTD-14656

...
64
Shld. Scr. .437" Dia. x 1.80" Lg. (5/16-18) MTD-738-0140

...
65
Hex Bolt 1/4-20 x .62" Lg.* MTD-710-0258

...
66
Truss Hd. Mach. 5/16-18 x .75" Lg.* MTD-710-0323

...
67
Shift Lever Ass'y (5 Speed) MTD-14627

...
xx
Shift Lever Ass'y. (3 Speed) MTD-16335

...

...
70
Solenoid MTD-925-0771

...
76
Shift Lever Pivot Brkt. MTD-14630

...
84
Special Wash. 1.00" O.D. MTD-717-0234

...
85
Hex Bolt 5/16-24 x 1.25" Lg. MTD-710-0672

...
86
Fl-Wash. 1.25" O.D. x .320" I.D. MTD-736-0343

...
87
Engine Mounting Plate MTD-14791

...
88

...
89
Engine Mounting Grommet MTD-722-0153

...
91
Hex Nut 5/16-24 Thd. MTD-912-3057

...
92
Electric Ground Wire MTD-725-0122

...
93
Hex Bolt 5/16-24 x 1.50"* MTD-710-0624

...
94
Transaxle Support Brkt.-R.H . MTD-14770

...
xx
Transaxle Support Brkt.-L.H. (Not Shown) MTD-14769A

...
95
Spr. Wash. 7/16" I.D. MTD-936-0141

...
96
Hex Screw, 1/4-20 x 2.50 MTD-710-1122

...
97
Ext. Spring .62" O.D. x 6.12" MTD-932-0384

...
98
Hex Screw, 1/4-20 x 2.50 MTD-710-1122

...
99
Spring .38" O.D. x 3.18" Lg. MTD-932-0303

...
100
Hex Bolt 1/4-28 x .75" Lg. MTD-710-0412
...
...
...
Processing